5 «*’0 s o

6&@ @» E %@ 6&%‘9
Q
5&‘23’%@& %?) % 5&‘23’ 5

‘&Q %Q‘l”g %&‘&0

q,@ Q,@ Q,@
Re P o % % % |
QO O QO Q Q
N « e «‘5 &‘5 N <&
<> <> @ @ 2 $°
G&Q’ l%ﬂlflﬁ;% 6032 S ng 6&‘6 6&‘6 6&‘6 Pz%‘ﬁifs 6&‘3’
Q Q Q Q
'ﬂ{” Appl é@* o Prec151 %uted ‘é“& c‘,‘ﬂ‘b cfs&
Q) Q) nit entre @ Q) @
& & &® %21 Lo rh snfett &° ‘&Q’ %‘2’ N

Kowloon Bay, Hong-Kong 0 N\ O Q
@é‘@ @%‘@ @&0 @%ﬁh @@?\&5{ ‘é‘ @%“6 & %“& %@%“{”
A% A% $ ¥ $
% 3 I%cnptlon of%mple(s) : :)%es fsu mlki showe hu% sample alk be 3 % N
" C"S& @6‘«& g@& 30 $ A;fgs Steel'Shower Hm Black M ish Q)%&\& @%“B

%Q) %Q) %Q)Country %ﬁg Chln%q)@ %Q)Q) %Q)
\&0 Date San@(s) Recelv@ : 201@ 21 «Qbo ‘&0 ‘&Q &‘&0
6&‘23’% 11%83’ ested ‘b@% 6&‘2%19 06- :a&ﬁfﬁ’ow 07- %‘b@ %‘b{p% 6&‘3’@% 6&‘23“6

Investiga Requeste : Sele test(s) as iled here1 0 O o
SO TIROITERE | OIS O ¢

%@Qf Q%'Qﬁ"slon(s) %ﬂb e submgog,gample C%@@Wlth t @&urement ‘b@% 3

appeara cording t de 3 of BS EN1670:2007 grade
10 of 8010289

%‘6

@cﬁl‘o %‘@ %“@
S

®

QO 0 o Q QO
$ %«d* %«g\b %«g‘& Q&%@B

& & & & & & & ¢

0 0 0 0 ) 0 0 0 0
Q)@‘%‘S& ‘b@%&‘b Q)Q‘%Q& ‘b ‘5&‘& ‘b@%“& Q)@?S& ‘gga&‘b ‘b@%&‘& q&%@b
R A L L R
Q Q O Q O ﬁ O
N N N\ A\ N\ A\
<> O ?)@% ‘33’% %@% Q)Q’%
¢ & « & & &
PO R ey &«*‘0
Q) en a sta of conformi specifica |o andard is pr @ G@ ance docu nd/or
% '\;&ndz 11: lntt;e&;roftecl;:lcal %r) wﬁl b: adtopt sa dc:ecnglon pruﬁathe delx:'i ination of con?ormmlessdl{c is
inherent in the requested specification or standard, or,otherwise speci in the Repo
O 3 @,‘5@ @* %&‘1”0 %&0

%‘ﬁ W afe Transit As (ISTA) Certifie: dLb t an |W mited (AWI)
%ﬁ) ng Apparel Qﬁﬂd Q) Q)Q)H gK g g’ ftT anfd d Certifical ﬁ)
gK gFootwe
itern. iati fW IT xtile Labol (Itrwoollb)

N
O ) 0 Q N
& %&$ The ng Standar estmg Cen Q$ Q)%$ &
Q)$ Q)Q) Q)Q) 10 Da treet, Tai P, ial Estate Hong Q) Q)
% % 52 2666 1888 x +852 2664 4 Email: hkst group Web www stc. group% %
This report shall not be reproduced unless with prior written approval from The Hong Kong Standards and Testing Centre Limi ted 0
g

0 For C ns of Issuanc is test report e refer to the af and Websitadld ‘&
%Q,$%‘$ %&ﬁabor to% ';%Bé%)/ F %%&ﬁjﬁln%té;ff%o @Gﬁé?:? Ta%o@ﬁ Kon%q)@%& %qs)



O ) O )
& & & N P\

« @c’ il «
O 0 0
< N N\

$° @‘5 @ Em & $°
«g‘&g ‘l* ‘l\ «d@ ‘b %«Q& %ng %«g‘l@ «Q&Q

$° 2 S $° & $ $ $°
& lﬁnlg% AN & & & & P%ﬁ%’fs &
Q%«Qbo TEST gg&gmm A«g‘&o Q)%«g‘l*o @q’g\bo «g‘&o Q\BQ @%&{9 @qgg\Bo
¢ & %Q’ I S A\ 6&‘2’ & &
“'Method Used: . O O
@%& %{ hteh d i x lgl;:ected visually before %@f&st and th ‘ﬁ’?ll:to the Q)Q’ng
%‘b sﬂ& e sampl re taken d inspect sually aft hours of %

Q‘&Q To assess the corrosion resistance of met @ materials h or %“&0

out pe corros rotectio tempora rrosion
¥ PR m‘b@% @% % %é' ég&
% T s Neutral Spray Test SS) Partl%rly use for %ectmg
Type of test adopted disc t1nu1t1es such.as pores and her defect in certain metalli :
%&{33 = 6 A«BQ oxxde an,d version ¢ 6 16 %“&0
> =i {:Psample was;selected for ‘Remamlgﬁece was I@Qs control |
id N%@pemme'&g’@ &5 sample. 619 % % (A &y
ple.
% ; - = Concentré'?[on in 50 gram sodium chloride dissolve it a litre distilled
NaCl Solution

Q Q water: O AN ) AN 4O Q
@c‘)&‘é pH Val@ S’Ehambe%) gg?"c @i@ PN N N ¥ /céﬂ‘&

S At an ab ressure.of:5 Psi DY £1DY h
%Q) A%Eemem Anﬁ % At 15-32%6m the ve;%. 6& 'é @

Test Machine Salt Spray Tester. - -2 ~
s&)ChamberAWperature AA&U 3388 PR ‘8\) & < «Q&Q
Test tion o _{:96’hours (Aser client requitement) <. Pyl ,)@%

A\ 2

=AY
%?’Q) Té&sults %‘Oy AL Observa@ﬁ@vas (were%?wn in foll%l'ﬁ’g table : Q\v QL

‘&C PN » it ) EO Observ%@' ‘50
‘{?3‘ i) ¢ should sho i kening or adverse @C;, 96 Hour e @C:-,‘
%Q) %\1 colourat f % %‘b %% specimén fulfill %ﬂb
ii) “No more than:an average of-ene rust spot per 650mm? of significant sutface | appearance

) and w @ut any spotsdarger than 1.5mm in any di ection should be,found @ceptanc.e condition ‘&0
Q‘I‘ iii) De f bllStel‘l surfaces d not be greater than dengity 2 and the Q%, ii) and iii AN
<> &lﬁ % sl oY= @'@‘ b@%

size of any blistérs should ceed sizg 3 ENVISO 4628-2 ‘ég;__éé

%% \&Asomzas Protection (X,) and appearanice (Ry) ratings

oL@ |0 zwn O o O 0 0 0

%‘b@%{& G&Qy@c‘a ‘ﬂ‘% T %é)%‘v %Q&%dp 6&‘2&%@5 Q&Q)@%{QB %‘Z&%&Q\ %%@cj,d”

O mE © S| & O & S
6&‘3’@‘ G&Q’é’} ;Z S: 6&‘3& P %@b& %‘b@%& 6&‘3’@%& 6&‘8&%& 6&‘3’@%& (5&2§§

O O O
(Q&O “‘bo ‘&$0 The "(ong Standar ksung Cent| @1&0 %“$ "$ Q$
Q)Q)% Q)Q) 10 Dai reet, Tai P %al Estate, T Hong Q)Q) Q)Q) Qﬁ)
% % Te%SZ 2666 1888 %x +852 2664 4 Email: hkstc& group Web%ww stc.group % %

This report shaII not be reproduced unless with prior written approval from The Hong Kong Standards and Testing Centre lelted

For Co; s of Issuanc s test report refer to the f and Webs% f“b

‘L‘Q
@%& Labon%%@tB 10/F, %a@ﬁ%u Ping Inc@?ﬁ&ntre No. i%'@@ Road, Ta%ogﬁ’ Hong Kong <23 @c‘g‘

6&‘6



8 @' © Pre Pr Pre © ‘&0 «© ©
‘{)@%‘ %@%& %@b& Q)@‘g‘ o <N %@3& %@‘5‘

o &
& & & i m & & &
8) O O O
R «§ \1»
& & &

Q ) 1
R P <%
¥ ¥ 3
Te& Repon% € ¢ €

<
SN & &
% $0 ‘&Q @350 P ‘Q&Q %Q&Q o (“&0 §$Q Q cgﬁ\&g

¢ nEbnrad” o F PP@“ g

: Q { Q
o(s :%Q)%&‘b | %«Q&

«ﬂ‘bg " &‘50 ~ «\50 *u**,{{égnd of Tes&ﬁ%ort **u&é@ (“&9 ,.«Q&Q %(Q&Q

$° $° $° $° $° $° $° $° $
¢ ¢ ¢¥ ¢© ¢ ¢ ¢ ¢© ¢
) Q Q O O O Q Q Q
<& <5 < <& < < < < <>
<> < <0 g <> O <> <> @%
¢ ¢ ¢ ¢ ¢ ¢ ¢ ¢© ¢
O 0 O O 0 0 O O 0
<& < <& <& <& < < <& <5
% @% <0 <> @% gp @% O @%
¢ ¢ ¢ ¢ ¢ ¢ ¢ ¢ ¢
) QO © O Q O Q
%Q)@%&$ %Q)@%Qb %%Q)%Q‘:O Dai % reet, TZI ?’tanda %ﬁst:ttemg Cen@ﬁng &‘{s %Q)@%&$ %Q)@%&‘&

This report shall not be reproduced unless with prior wrrnen approval from The Hong Kong Standards and Testmg Centre Limited.

b&q\Q &‘& For Co%ﬁrs of Issuans%@s test report refer to the @af and Webs&o A&«b %&$0

%‘8‘) %% “D Laborator @%& B, 10/F, @Qﬁ%ﬂ Ping Ind%@:tre No. 5 %%@Road Ta%o@c,‘?-long Kon%q)@b %Q)@



	EN1670 - AT4011A 灵动芯玻璃夹盐雾测试 - 哑黑色 - HT19060211_頁面_1
	EN1670 - AT4011A 灵动芯玻璃夹盐雾测试 - 哑黑色 - HT19060211_頁面_2
	EN1670 - AT4011A 灵动芯玻璃夹盐雾测试 - 哑黑色 - HT19060211_頁面_3

